

KNOW YOUR PART D STAR MEASURES



MMM can help identify gaps in care so you can offer your patients access to 5 STAR healthcare.

MEASURE	DESCRIPTION - ELIGIBILITY
Adherence for Cholesterol - Statins (SPC)	Percentage of patients with a prescription for a cholesterol medication (a statin drug) who fill their prescription often enough to cover 80% or more of the time they are supposed to be taking the medication.
Statin Use in Persons with Diabetes (SUPD)	Percentages of Medicare Part D beneficiaries age 40-75, dispensed at least two diabetes medication fills who received a statin medication fill during the measurement period.

You and your staff can help:

1. Address and document barriers to medication adherence
2. Encourage refill of the medication(s)
3. Emphasize the importance of taking the medication(s) as directed
4. Ensure the appropriate intensity statin is prescribed. If your patient qualifies for both measures: Diabetes & Cardiovascular disease, consider a moderate/high intensity statin
5. Review Clinical Practice Guidelines at www.MMM-FL.com
6. Contact your MMM Five Star Navigator for up to date Medication Adherence Reports

Which patients with diabetes are most likely to benefit from statin therapy?

According to the ACC/AHA1, statin therapy for the primary prevention of Atherosclerotic Cardiovascular Disease (ASCVD) is strongly recommended for individuals with diabetes, age 40-75, and those with LDL of 70 to 8999 mg/dL and without clinical ASCVD.

DESCRIPTION	MEDICATION
High-Intensity Statin Therapy	Atorvastatin 40 Mg-80 Mg
High-Intensity Statin Therapy	Simvastatin 80 mg
High-Intensity Statin Therapy	Ezetimibe-simvastatin 10-80 mg
Moderate-Intensity Statin Therapy	Atorvastatin 10-20 mg
Moderate-Intensity Statin Therapy	Rosuvastatin 5-10 mg
Moderate-Intensity Statin Therapy	Simvastatin 20-40 mg
Moderate-Intensity Statin Therapy	Pravastatin 40mg-80 mg
Moderate-Intensity Statin Therapy	Lovastatin 40 mg
Moderate-Intensity Statin Therapy	Fluvastatin 40mg-80 mg
Low-Intensity Statin Therapy	Fluvastatin 20 mg
Low-Intensity Statin Therapy	Lovastatin 10mg-20 mg
Low-Intensity Statin Therapy	Pravastatin 10mg-20 mg
Low-Intensity Statin Therapy	Simvastatin 5mg-10 mg

For any questions, please feel free to contact our provider services line at:

888-772-7559
Monday through Friday, 8:30am-5:00 p.m. (EST).



For reference, please visit the following links for more detailed information:

- <https://pro.aace.com/disease-state-resources/lipids-and-cv-health/clinical-practice-guidelines-treatment-algorithms/just>
- https://care.diabetesjournals.org/content/43/Supplement_1/S4